
1 
 

 

 

 

                                             

 

 

 

 

       

 

 

 

 

e-NEWSLETTER 

Sanjay Gandhi Post Graduate Institute of Medical Sciences, 

Lucknow                               
Raebareli Road, Lucknow-226014 (U.P) 

www.sgpgims.org.in 
 

College of Nursing, SGPGIMS, Lucknow 

 

 

 

Rhythm-II, July 2023 December 2023 



2 
 

 



3 
 

 



4 
 

 



5 
 

 



6 
 

 

 



7 
 

 



8 
 

 

 

 

 

Mr. Mata Deen                  

Tutor, CON, SGPGIMS, 

Lucknow 



9 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Col. Varun Bajpai 

Executive Registrar 

SGPGIMS, Lucknow 

Prof. Sanjay Dhiraaj 

Chief Medical 

Superintendent/Nodal Officer 
[...]
 Venue: - Seminar Hall, College of 

Nursing, SGPGIMS, Lucknow 

 Date: -     11-10-2023 

 Time: -     2 PM - 3 PM 

 Participants: - Faculties & B.Sc. 

Nursing 3rd Semester Students of 

College of Nursing, SGPGIMS, 

Lucknow. 

 

Human being is a social animal and it 

is really important for him to behave in an 

appropriate way. Etiquette refers to 

guidelines which control the way a 

responsible individual should behave in the 

society. Etiquette makes a simple individual 

into a cultured individual and enables the 

individual to earn respect and appreciation in 

the society. In order to transform a man into 

a gentleman etiquette is very important. 

With regard to this, Indian Nursing 

Council has designed the curriculum for 

B.Sc. Nursing Student, in which elective 

modules on different topics has been 

included.  This module is designed to improve 

the soft skills of the students which is required 

for personal and professional lives such as 

etiquette, presentation, time management, 

motivation, decision making & team work. 

                     

                The program was commenced by 

introduction of topic followed by welcome 

speech by Dr Radha K, Principal, College of 

Nursing, SGPGIMS, Lucknow. Then Resource 

Person Mrs. Neema Pant. ANS. SGPGIMS, 

Lucknow has given speech on personal 

etiquette & professional etiquette in which she 

explained Personal grooming, Manners, 

punctuality discipline etc. Students were very 

active and participated in group discussion. She 

was honored by a sapling as a token of love by 

Principal Madam. The training session was 

concluded by Vote of thanks by Mrs. Merlin 

Cheema (Teaching Staff), College of nursing, 

SGPGIMS, Lucknow. 

Photo/Gallery: 

 

 



25 
 

EMPLOYABILITY SKILL DEVELOPMENT & 

ENTREPRENEURS 

On 14.10.2023, a special event was organized 

to develop soft skill & motivate to 1st & 2nd 

semester students regarding employability skill 

and entrepreneurs. The event aimed to 

celebrate and acknowledge the significant 

contributions of entrepreneurs to the global 

economy and society.  

Event Details: 

 Venue: - Seminar Hall, 3rd floor CMT, 
SGPGIMS, Lucknow 

 Date: -     14-10-2023 

 Time: -     9 AM – 10 AM 
Participants: - Faculties & B.Sc. Nursing 1st 

& 3rd Semester Students of College of 

Nursing, SGPGIMS, Lucknow. 

Key Points Discussed: 

The Significance of Entrepreneurship: The 

presentation began with an overview of the role 

entrepreneurs play in shaping economies. 

Entrepreneurs identify gaps in the market, 

create new products and services, and drive 

competition, which ultimately leads to 

economic growth. 

Innovation and Creativity: Innovation is at the 

core of entrepreneurship. The talk emphasized 

how entrepreneurs are constantly pushing the 

boundaries of creativity to develop solutions to 

existing problems. Case studies of successful 

entrepreneurs were discussed to showcase their 

innovative approaches. 

Job Creation and Economic Development: 

Entrepreneurs are major job creators. The 

presentation highlighted the link between 

entrepreneurship and employment generation, 

underscoring how startups and small 

businesses are vital for reducing 

unemployment rates and boosting local 

economies. 

Challenges and Risks: Entrepreneurship 

comes with its share of challenges, 

including financial risks, market 

uncertainties, and competition. The talk 

covered various challenges entrepreneurs 

might face and provided insights on how to 

mitigate those risks. 

Support Ecosystem: Governments, 

organizations, and institutions play a 

pivotal role in nurturing the entrepreneurial 

ecosystem. The presentation discussed the 

significance of providing entrepreneurs 

with access to funding, mentorship, 

networking opportunities, and a conducive 

regulatory environment. 

Global Impact: Entrepreneurs not only 

contribute to their local economies but also 

have a global impact. Through technology 

and international trade, entrepreneurs can 

extend their reach and bring about positive 

change on a larger scale. 

Conclusion: The presentation concluded by 

emphasizing that entrepreneurs are the 

driving force behind innovation and 

economic growth. It is an opportunity for 

individuals to be inspired by the stories of 

successful entrepreneurs and consider their 

own potential to contribute to the world 

through entrepreneurship. 

Q&A Session: The presentation was 

followed by an interactive Q&A session, 

where attendees had the chance to ask 

questions and engage in discussions about 

entrepreneurship, challenges faced by 

startups, and ways to foster a culture of 

innovation. 

 

Features of MYSBA 

To address the unemployment issue – 

Serious efforts, public awareness, and 

comprehensive planning are needed. 

‘Swavlambi Bharat Abhiyan’ is an 



26 
 

initiative of economic organizations in 

association with educational and social 

institutions – for the purpose of solving 

unemployment. 

Swavlambi Bharat Abhiyan (SBA) is an 

initiative to spread awareness among people 

about start-ups, entrepreneurship, and jobs. Its 

main function is to provide employment to 

every citizen of India by 2030 and make the 

nation self-sufficient and also independent. It 

was established on August 21, 2022. 

MySBA is the digital platform of Swavlambi 

Bharat Abhiyan, which aims to change the 

mindset of the youth about the challenges and 

how to make a difference in their environment. 

This will help them shape the path they choose 

through entrepreneurship. Or other means that 

will get positive change in their livelihood. 

Features of MYSBA 

• Creating opportunities by bringing 

individuals/industries and professionals 

on a single platform to develop 

individual knowledge, skills, and 

abilities. 

• This model is based on a decentralized 

approach to youth empowerment at the 

local level. Also, it encourages 

empowerment and active participation. 

• The project will be a model to support 

the development of cooperative 

movements for FPO, SHG, and then 

others. It will help in capacity building 

by organizing their established or 

operational capacities at the grass root 

level. 

 

 

MYSBA Program helpful to: 

• Entrepreneurship, awareness, and 

wealth creation among the youth should 

be developed as a mass movement. It is 

very important for the youth to 

understand the need for hard work and 

dedication. 

• The scheme aims to promote 

coordination and cooperative mobility 

among job seekers. 

• The process of clarifying their basic 

subject, information about government 

schemes, entrepreneurship training, 

skill development, etc. will take place 

in this center. Apart from this, the focus 

will be on solving many problems like 

self-employment, bank loans, and 

conversation with successful 

entrepreneurs. 

• The campaign will encourage and 

support self-employment, new micro-

enterprises, start-ups, and 

collaboration-based industries. 

• The scheme will act as a catalyst for 

employment generation by integrating 

local resources, youth power, 

government programs, and technical 

education. 

• The campaign will also help to review 

and discuss and implement 

employment generation schemes. 

• The program will use digital platforms 

to create awareness among the youth 

about government projects. The 

campaign will use youth volunteering 

to find employment opportunities 

available to Indian youth anywhere in 

the world to increase their 

employability. 

 



27 
 

The campaign will ensure that the youth not 

only think about their own employees. But 

also, about the employment and economic 

progress of the nation. We should follow a 

culture of cooperation and strive for the 

progress of the country. 

Glimpses of the Event- 

 

 

 

 

 

REPORT ON WATER TREATMENT PLANT VISIT 

The faculty and the students of B.Sc. Nursing 

II year of College of Nursing, SGPGIMS, 

Lucknow (U.P) together went for an 

educational visit to Water Treatment Plant- “Jal 

Kal Vibhag” at Aishbhag, Lucknow from 

10:30 am to 12:00 pm on 18.10.23 

(Wednesday). The visit was carried out under 

the guidance of Mrs. Puspha Singh, Mrs. Pooja 

Yadav (Tutors). Mr. Vinod Kumar Gupta 

(Teaching faculty). This visit was conducted 

under the guidance and supervision of Mr. 

Ayub Khan (S.D.O), Mr. Asif Khan, Mr. Javed 

Khan (Head Engineers) of the Water Treatment 

Plant. The visit was attended by a strength of 

47 students. 

Objectives: 

The following objectives were accomplished 

during the educational visit: - 

1. Obtaining the objectives of a water 

purification plant. 

2. Getting oriented with the physical 

infrastructure of the Water Purification 

Plant. 

3. Know the staffing pattern of the Water 

Purification Plant. 

4. Understanding the process of purification 

in the Water Purification Plant. 



28 
 

5. Learning about the sources of water 

contamination of the city. 

6. Description about the common water 

borne diseases. 

7. Know the common occupational hazards 

of the Water Purification Plant. 

8. Know about the health service available 

for the workers of the Water Purification 

Plant. 

The visit stared with the introduction of the 

heads of the departments under their guidance 

whole visit was conducted. They oriented us 

through the objectives and need of the water 

purification system for developed cities and 

towns as depleted ground water level cannot be 

used for drinking purposes therefore river 

water is purified of the impurities and used for 

drinking purpose. After the introduction 

Mr.Asif Khan (Head Engineer) oriented us to 

the physical infrastructure of the WTP through 

its architectural map. The WTP has multiple 

branches in Lucknow under the Project 

initiated by Government of India: AMRIT 

MISSION. In the urban (ATAL MISSION), 

village (JAL JEEVAN MISSION). 

At 10:50 am we visited the Central Control 

Room of the WTP including all the controls of 

the tanks and valves staring from the source of 

water i.e. Gomti river (Gaoghat) Pumping 

Station of 900mm. Through the central 

monitoring system, we were oriented about the 

working process and the filtration system of the 

WTP known as the UHRC). The UltraHigh-

Rate Clarifiers.  

PROCESS OF WATER PURIFICATION: 

During this we got introduced by the process of 

treatment, sedimentation, and filtration after 

that purification of water. The process starts 

with the Aeration cascade tanks (60mld) of the 

pumped water from the Gaoghat Station.  

During this time the parameters of water are 

measured including: pH, turbidity, TDS, 

chloride, alkalinity, hardness, sulphate, nitrate, 

and fluoride. After that Pre-Chlorination of 

water is done by adding PAC (Polyaluminium 

chloride) + chlorine. It forms floccules. This 

mixture is then pumped to the Flash Mixers 

creating high speed mixing of the chlorinating 

solution. Then this mixed water solution is then 

pumped to the Flocculation Tanks. These tanks 

mix the solution at low RPM to create 

Floccules. This flocculated mixture is 

transported to the Tube Settlers (upside water 

flow) for the process of Sedimentation. Here 

the floccules get settled down and the above 

clear water is flow down by a levelled surface 

and then pumped to the sand filters known as 

the Pressured Sand Filters (PSF). These filters 

play the key role in filtration and purification of 

water. High pressured water is being pumped 

into it and through the layer of sand (850mm) 

and gravel (150mm). After the filtered water is 

pumped to Post Chlorination Tanks. This 

purified water is stored in the Clear Water 

Reservoir (CWR) of 20,000 kl. This purified 

water is pumped to the whole city via industrial 

pumps (9 in total) working in shifts to reduce 

over load. 

During this process we obtained the knowledge 

about common water borne diseases being 

spread over the city due to poor condition of 

non-purified water. These conditions include: 

typhoid, dysentery, diarrhea, cholera, etc. and 

after the development of water treatment plant 

there has been a decline in prevalence of these 

diseases.  



29 
 

 

FIRST AID MODULE TRAINING SESSION AND 

MOCK EXERCISE WORKSHOP 

By- SDRF TEAM U.P 
Date: - 

31ST OCTOBER 2023 

VENUE: SEMINAR HALL, COLLEGE OF 

NURSING, SGPGIMS 

TIME: 10:30 AM – 1:30 PM 

 

First aid is the provision of initial care for an 

illness or injury. It is usually performed by a 

non-expert person to a sick or injured person 

until appropriate medical treatment can be 

accessed in a hospital or by going to a doctor. 

Certain self-limiting illnesses or minor injuries 

may not require further medical care after the 

first aid intervention. It generally consists of a 

series of simple and in some cases, potentially 

life-saving techniques that an individual can be 

trained to perform with minimal equipment. 

The First aid training, therefore, is of value in 

both preventing and treating sudden illness or 

accidental injury and in caring for large number 

of persons caught in a natural disaster. It is a 

measure both for self-help as well as for the 

help of others. 

The primary aim of first aid is to minimize 

pain, prevent death or serious injury from 

worsening. The key objectives of first aid are 

as follows:    

1. The primary objective of first aid is to 

minimize the pain and save lives. First aid done 

correctly should help reduce the patient's pain 

and stabilize the patient.  

2. First aid also includes addressing the 

external factors, such as moving a patient away 

from any cause of harm or site of accident, 

away from fire as smoke may cause further 

choking, and applying first aid techniques to 

prevent worsening of the condition.   

3. It would also include to accelerate the 

recovery from the illness or injury, and in some 

cases might involve completing a treatment, 

such as applying adhesive bandage to a small 

wound or supporting a broken arm or leg.  

It is important to note that first aid cannot be 

compared with the care what a trained medical 



30 
 

professional provides. First aid involves 

making common sense decisions in the best 

interest of an injured person in an emergency 

situation. bandage to a small wound or 

supporting a broken arm or leg 

Glimpses 

 

 

 

QUIZ COMPETITION ON THE OCCASION OF 

WORLD AIDS DAY  

A quiz competition was organized by the 

Department of Microbiology on the occasion of 

World Aids Day,2023 under the theme ‘Let 

Communities Lead.’ 

Brief Report of the event: 

 

• Resource person: Information 

regarding the event was shared to the 

students by Mr. Arun Kumar, Tutor, 

College of Nursing, SGPGIMS. 

• Delivery of the lecture/ speech: A post 

quiz, informative and interactive 

session was held regarding biomedical 

waste management and about 

prevention and management of needle 

stick injury. 

• Felicitate: The felicitation ceremony 

took place on 1st December,2023, 

where Hemant Singh Fartyal (BSc. 

Nursing 4th year student) got the first 

prize and Pankaj Chaudhary (BSc. 

Nursing 2nd year student) got the 

second prize. 

Conclusion: The event helped the students 

to gain knowledge about how HIV spreads 

and its preventive measures and about the 

post-exposure prophylaxis regimen after 

needle-stick injury. The event was a 

success with our college bagging the first 

and the second prize. 

 

 

 



31 
 

Event glimpse: 

 

 

 

NATIONAL BOARD OF EXAMINATION IN MEDICAL 

SCIENCES (NBEMS) CPR AWARENESS PROGRAM 

 

The NBEMS cardiopulmonary resuscitation 

(CPR) awareness programme is a nation-wide 

public awareness campaign organized by the 

National Board of Examinations in Medical 

Sciences (NBEMS) on December 6, 2023. The 

aim of the programme is to provide basic 